A KIKUSUI Part No. 21-901-240, 10018301 No.2 I& No.5 D1 U%EEAL TR 3 £ T, No.5 DRalld. HBORL (M4 x 8 Mia
, i May 2020 L) BUMEERLBRWTS W, No.2 RERD M EME ISERL T RE W,
Instruction Manual / BRI%EHEAE

Bracket/ 724w b KRB3-PLZ-30F

i o The surface with the flat
Parts list / ERat8Rk head screw holes is bottom
side of the No.2 rail.
No.2 (FMyx% THEic L TE
DFIFET, S
// >

Check that all parts are included and that the parts have not been damaged during transportation.
If any of the parts are damaged or missing, contact your Kikusui agent or distributor.
H@EHNELRFEINTVWED, BELTVWRWLWHIERL TLIEEW, A—. BEXETRRE
NHEODXLES, BATXCEFHLEEEFRICEAVWEDELLZW,

No. Name / %81 Qty / {B%% \
1 Brackets/ 7347 v k 2 [No.2]
2 RAIL/L—JL 2
3 Oval countersink serews | AL (M5 x 14) : 3. Using No.3 screws and No.6 washers, mount the instrument in the rack
e e x) : No.3 DRl & No.6 D7y ¥ v ZERAL TS v 7 IO HIFET,
6 Finishing washers / 71V 77w ¥+ 5CW 4

Bracket Installation / 754 v c OED {317

1. Remove the feet on the bottom panel.
EROMZIROALEXT,

[No.3] [No.6]

A CAUTION / EE%:\ Imstrument
The instrument may fall. Install the suitable support angles applying to the fiese
used rack system to support the instrument. \/

BWENETI2BNDEDET, FARTZ YV IICHEBUICYR—KT Support angle
IILERD I T, AEEZELTLLE W, Rl el

2. As shown in figure, using No.4 screws, install No.1 brackets. For No.4 screws, do not
use except the accompanying screws (M4 x 8 Doublesems bind screws). Install No.2

rails with No.5 screws. For No.5 screws, do not use except the accompanying screws KIKUSUI ELECTRONICS CORP %7K§E¥I¥ﬁﬁ%*i

(M4 x 8 flat head screws). Be careful with the orientation that the No.2 rail should be

installed 1-1-3 Higashiyamata, Tsuzuki-ku, Yokohama, T224-0023 R A FXEILH1-1-3
' 224-0023, Japan - FUZA [BEFYR—I 17V
No.4 DRUEERLT Nol DTS4y hEED &S IKERDHIFET, No4 DUk, Tel: +81-45-482-6353 [l n el 045-593-8600 Fi
RHBDRLU (MAx8INA Y REYTIELRZRIY 2—) BARERLEBEWTLIEE N, Fax: +81-45-482-6261 . ﬁ [SZ#5R9] FH10~12/13~17 %E
www.kikusui.co.jp/en [=] i www.kikusui.co.jp =



	1
	2
	3
	4
	5
	6
	1. Remove the feet on the bottom panel. 底部の脚を取り外します。
	2. As shown in figure, using No.4 screws, install No.1 brackets. For No.4 screws, do not use except the accompanying screws (M4 x 8 Doublesems bind screws). Install No.2 rails with No.5 screws. For No.5 screws, do not use except the accompanying scre...
	No.4 のねじを使用して No.1 のブラケットを図のように取り付けます。No.4 のねじは、 付属のねじ（M4 x 8バインド頭ダブルセムススクリュー）以外は使用しないでください。 No.2 は No.5 の...
	3. Using No.3 screws and No.6 washers, mount the instrument in the rack. No.3 のねじと No.6 のワッシャを使用してラックに取り付けます。
	CAUTION /注意

